The Effect of Using Prophylactic G-CSF during Chemotherapy on the Outcome of Children with Acute Lymphoblastic Leukemia

Marjan Abdollahpour¹, Pourya Salajegheh² and Gholamreza Bahoush^{3*}

¹Department of Pediatrics, Faculty of Medicine, Iran University of Medical Sciences, Tehran, Iran; ²Neuroscience Research Center, Institute of Neuropharmacology, Kerman University of Medical Sciences, Kerman, Iran; ³Associate Professor in Pediatrics, Pediatric Hematologist and Oncologist, Ali-Asghar Children Hospital, Department of Pediatrics, Faculty of Medicine, Iran University of Medical Sciences, Tehran, Iran

Corresponding author: Gholamreza Bahoush, Associate Professor in Pediatrics, Pediatric Hematologist and Oncologist, Ali-Asghar Children Hospital, Department of Pediatrics, Faculty of Medicine, Iran University of Medical Sciences, Tehran, Iran, Email: Bahoush.gh@iums.ac.ir

Abstract

Background: Indications for the use of Granulocyte colony-stimulating factors (G-CSF) have so far been suggested to prevent febrile neutropenia, as well provide support for intensive chemotherapy. However, the long-term consequences of its use in children with acute lymphoblastic leukemia (ALL), especially in the time-sequenced setting, are not yet well understood. Materials and Methods: Children with newly diagnosed acute lymphoblastic leukemia ALL in Ali Asghar Children's Hospital were randomly assigned to two groups. Patients in both groups underwent chemotherapy according to the ALL IC-BFM 2002 protocol. Patients in Group A were supported in a time-sequenced setting during the second phase of induction and protocol mM and reinduction phase with G-CSF. However, patients in group B received G-CSF only during severe neutropenia or febrile neutropenia, as 5 μ g/kg daily until there was an absolute neutrophil count (ANC) greater than 500/µl. Results: A total of 63 patients were included in the study. The total number of patients in both groups were as follows: 32 patients in group A (18 boys and 14 girls) and 31 patients in group B (11 boys and 20 girls). The number of high-risk patients in group A was higher, but this difference was not statistically significant. The recurrence rate in patients in group B was about seven times the recurrence rate in patients in group A, and the difference was statistically significant. In group A, no early relapse occurred, while nearly half of relapses in group B occurred as early relapses and the rest as late relapses. The 5-yr EFS rate was 96.90% ± 6.20% (95% CI) for patients in group A and 80.60 ± 14.20% (95% CI) for patients in group B, and this difference was statistically significant. Conclusion: In this study, prophylactic G-CSF prescribed in a time-sequenced setting not only does not increase the incidence of secondary leukemia in children with ALL but in addition to improving their prognosis, it reduces the recurrence rate in this group of patients. This finding needs to be confirmed by a larger study.

Keywords: Pediatric Acute Lymphoblastic Leukemia; Time-sequenced setting; Prophylactic G-CSF; Outcome

Abbreviations: BCP-ALL, B-cell precursor acute lymphoblastic leukemia; HR, high risk; IR, intermediate risk; IT, intrathecal; IV, intravenous push; max., maximum; PI, intravenous infusion; PO, by mouth; T-ALL, T-cell acute lymphoblastic leukemia; SR, standard

Introduction

The measure of Granulocyte colony-stimulating factors (G-CSF) is widely used to prevent febrile neutropenia in cancer patients undergoing chemotherapy. The American Society of Clinical Oncology (ASCO) and the European Organization for Research and Treatment of Cancer (EORTC) have provided appropriate guidelines for the indications for the use of G-CSF.^[1,2] The effects of G-CSF have been proven in the following cases:

- 1. Reducing the risk of fever and neutropenia,
- 2. Reducing the length of stay in hospital,
- 3. Reducing the administration of injectable antibiotics, and 1318

increasing the tolerance of cytotoxic chemotherapy.^[3-6] Guidelines recommend the use of G-CSF when the chance of developing febrile neutropenia is greater than 20%.^[7,8] However, there is still no evidence of the consequences of using G-CSF during the chemotherapy of children with cancer.

How to Cite this Article: Bahoush G, et al. The Effect of Using Prophylactic G-CSF during Chemotherapy on the Outcome of Children with Acute Lymphoblastic Leukemia. Ann Med Health Sci Res. 2021;11:1318-1323.

© 2021 Annals of Medical and Health Sciences Research

This is an open access article distributed under the terms of the Creative Commons Attribution-NonCommercial-ShareAlike 3.0 License, which allows others to remix, tweak, and build upon the work non-commercially, as long as the author is credited and the new creations are licensed under the identical terms.

The guidelines are based on the results of the treatment of adults with solid tumors and lymphoma who have been treated periodically and regularly with an almost constant treatment regimen ^[1,2]. But in the case of children with ALL, the chemotherapy protocol around the world follows an almost constant trend, including induction, consolidation, reinduction, and maintenance phases. The ALL IC-BFM 2002 chemotherapy regimen, one of the most authoritative treatment protocols for children with ALL, has been defined accordingly, and the high dose Methotrexate regimen has been added to the protocol instead of prophylactic cranial irradiation. Thus, different drug regimens are used during this treatment for children with ALL, and yield different effects on bone marrow suppression.

Preliminary studies on the use of prophylactic G-CSF have been performed to evaluate its effect on neutrophil recovery rate and speed, and there are very few studies in adults that have looked long-term consequences with the treatment in adults with all.^[9-14].

In the present study, we investigated the effect of the preventive use of G-CSF prescribed in a time-sequenced setting during chemotherapy on the long-term outcome in children with all.^[15,16]

Materials and Methods

During a case-control analytic study between 2007-2015, children with established B-precursor ALL between 1-16 years of age who were referred to the Ali Asghar Children's Hospital in Tehran (affiliated to the Iran University of Medical Sciences) entered the two groups after confirmation of diagnosis with bone marroe aspiration and flow cytometry. All patients were treated with the ALL IC-BFM 2002 chemotherapy regimen. In group A, patients routinely received G-CSF at the rate of 5 μ g/kg/day during phase 2 of induction and the protocol mM and reinduction phase [Table 1].

Time schedule could be adjusted according to protocol guidelines if clinical condition/bone marrow recovery were inadequate. Corticosteroids were tapered over 9 days. In SR BCP-ALL, daunorubicin on days 22 and 29 was omitted. Doses were adjusted for children younger than 3 years. A loading dose of 10% was infused over 30 minutes, and the remaining 90%

Treatment element/DrugTreatment methodProtocol single dose 60 mg/m^2 Days of administration 60 mg/m^2 Point of the treatment protocol (SR T-ALL, all Rand HR protocol (SR T-ALL, all Rand HR patients)N1.28°Phase 1 Predmisone Vincristine DaunoubbinPi over 1 hour30 mg/m²8, 15, 22, 29cPhase 1 Predmisone Vincristine GCSFPi over 1 hour5,000 IU/m²12, 15, 18, 21, 24, 27, 30, 33Methotrexate Phase 2 GCSFPi over 1 hour1,000 mg/m²40, 75Cyclophosphamide Cytarabine GCSFIV75 mg/m²41.46, 51.53, 58-60, 65-67, 72.74, 76-81Protocol I (SP C/Cytophosphamide Cytarabine GCSFV75 mg/m²41.46, 51.53, 58-60, 65-67, 72.74, 76-81Protocol I M (onty BCP-ALL, SR/IR)PO60 mg/m²40.68Consolidation GCSFPO25 mg/m²1.56Protocol M (onty T-ALL, SR/IR)Fi over 24 hour hours2,000 mg/m²1.56Methotrexate GCSFPI over 24 hour hours2,000 mg/m²1.56Methotrexate Cosol M (onty T-ALL, SR/IR)PI over 24 hours3,000 mg/m²1.56Methotrexate Protocol II (I) Protocol IIIPI over 74 hours3,000 mg/m²1.56Methotrexate Protocol IIIPI over 74 hours3,000 mg/m²1.56Protocol III Protocol IIIPI over 74 hours3,000 mg/m²1.56Protocol III Protocol IIIPI over 74 hours3,000 mg/m²1.52Protocol III Protocol IIIPI over 100010 m	Table 1: Treatment.					
PO 60 mg/m² 1-28° Induction V 1.5 mg/m² (max. 2 mg) 8, 15, 22, 29 Protocol I' (SR BCP-ALL only) and protocol I (SR ALL, all R and HR Plower 1 hour 30 mg/m² 8, 15, 22, 29 Phase 1 Predinisone Vincristine Datunorubicin Plower 1 hour 5,000 IU/m² 12, 15, 18, 21, 24, 27, 30, 33 Methotrexate Phase 2 GCSF Plower 1 hour 1,000 mg/m² 40, 75 GCSF IV 75 mg/m² 41-46, 51-53, 58-60, 65-67, 72, 72, 47, 76-81 Methotrexate PO 60 mg/m² 40-68 GCSF IV 75 mg/m² 41-46, 51-53, 58-60, 65-67, 72, 72, 47, 76-81 Methotrexate PO 60 mg/m² 40-68 IT 12 mg² 54, 68 Consolidation FI 12 mg² 40, 65 Protocol IM (only BCP-ALL, SR/IR) FI 12 mg² 1.56 GCSF SC 5 µg/kg 8, 22, 36, 50 Methotrexate PI over 24 hour 2,000 mg/m² 1.56 GCSF SC 5 µg/kg 8, 22, 36, 50 Methotrexate <td< th=""><th>Treatment element/Drug</th><th>Treatment method</th><th>Protocol single dose</th><th>Per-day dose</th><th colspan="2">Days of administration</th></td<>	Treatment element/Drug	Treatment method	Protocol single dose	Per-day dose	Days of administration	
$\begin{tabular}{ c c c c c c c c c c c c c c c c c c c$		PO		60 mg/m ²	1-28⁵	
Protocol I (SR DCP-ALL only) and protocol I (SR T-ALL, all R and HR potential) PI over 1 hour 30 mg/m² 8, 15, 22c, 29c Phase 1 Predinsone Vincristine Daunorubicin L-asparaginase PI over 1 hour 12, 00 IU/m² 12, 15, 18, 21, 24, 27, 30, 33 Methotrexate Phase 2 Methotrexate Phase 2 PI over 1 hour 1,000 mg/m² 40, 75 Cyclophosphamide Cytarabine GCSF IV 75 mg/m² 47.50, 54.57, 61.64, 68.71 6-mercaptopurine GCSF IV 75 mg/m² 41.46, 51.53, 58.60, 65.67, 72.74, 76.81 6-mercaptopurine GCSF SC 5 µg/kg 40.63 IT 12 mg² 54, 68 Consolidation F 25 mg/m² Protocol IM (only BCP-ALL, SR/IR) 5.000 mg/m² 1.56 GCSF SC 5 µg/kg 8, 22, 36, 50 Methotrexate IT 12 mg² 15, 29, 43, 57 Protocol IM (only TALL, SR/IR) 8, 22, 36, 50 1.56 6-mercaptopurine PO 25 mg/m² 1.56 Methotrexate IT 12 mg² 8, 22, 36, 50 Methotrexate IT 12 mg² 8, 22, 36, 50	Induction	IV	1.5 mg/m² (max. 2 mg)		8, 15, 22, 29	
patients Phase 1 Predisione Vincristine DauroublicinPI over 1 hour $5,000$ IU/m² $12, 15, 18, 24, 24, 27, 30, 33$ Dauroublicin L-asparaginaseIT 12 mg^d $1, 12, 33$ Methotrexate Phase 2 GCSFPI over 1 $1,000 \text{ mg/m²}$ $40, 75$ Cyclophosphamide Cytarabine GCSFIV 75 mg/m² $47-50, 54-57, 61-64, 68-71$ 6-mercaptopurine 	Protocol I' (SR BCP-ALL only) and protocol I (SR T-ALL, all IR and HR	PI over 1 hour	30 mg/m²		8, 15, 22c, 29c	
Dationation IT 12 mg ⁴ 1,12,33 Lasparaginase Pl over 1 hour 1,000 mg/m ² 40,75 Methotrexate Phase 2 GCSF IV 75 mg/m ² 47-50,54-57,61-64,68-71 41-46,51-53,58-80,65-67, 72-74,76-81 6-mercaptopurine SC 5 µg/kg 41-65,53,58-80,65-67, 72-74,76-81 Methotrexate PO 60 mg/m ² 40-68 IT 12 mg ⁴ 54,68 Consolidation Fill 72-74,76-81 Protocol mM (only BCP-ALL, SR/IR) SC 5 µg/kg 1-56 6-mercaptopurine PO 25 mg/m ² 1-56 Methotrexate IT 12 mg ⁴ 15,29, 43, 57 Protocol M (only T-ALL, SR/IR) 8, 22, 36, 50 1-56 G-mercaptopurine PO 25 mg/m ² 1-56 Methotrexate IT 12 mg ⁴ 8, 22, 36, 50 G-mercaptopurine PO 25 mg/m ² 1-56 Methotrexate IT 12 mg ⁴ 8, 22, 36, 50 Methotrexate IT 12 mg ⁴ 8, 22, 36, 50	patients) Phase 1 Prednisone Vincristine	PI over 1 hour	5,000 IU/m²		12, 15, 18, 21, 24, 27, 30, 33	
Leasparage PI over 1 hour 1,000 mg/m² 40,75 Cyclophosphamide Cytarabine GCSF IV 75 mg/m² 47-50,54-57,61-64,68-71 GCSF IV 75 mg/m² 41-66,51-53,58-60,65-67, 72-74,76-81 6-mercaptopurine Methotrexate PO 60 mg/m² 40-68 IT 12 mg² 54,68 Consolidation FO 25 mg/m² Protocol mM (only BCP-ALL, SR/IR) FO 25 mg/m² GCSF SC 5 µg/kg 8,22,36,50 Methotrexate PI over 24 Nethotrexate 5,000 mg/m² 1-56 GCSF SC 5 µg/kg 8,22,36,50 Methotrexate IT 12 mg² 15,29,43,57 Protocol M (only T-ALL, SR/IR) 8,22,36,50 8,22,36,50 6-mercaptopurine PO 25 mg/m² 1-56 Methotrexate IT 12 mg² 8,22,36,50 Belayed intensification PO/IV 1.5 mg/m² (max. 2 1-56 Methotrexate IT 12 mg² 1-21b Delayed intensification PO/IV <td></td> <td>IT</td> <td>12 mg⁴</td> <td></td> <td>1, 12, 33</td>		IT	12 mg⁴		1, 12, 33	
$\begin{array}{cccccccccccccccccccccccccccccccccccc$	L-asparaginase Methotrexate Phase 2 Cyclophosphamide Cytarabine GCSF 6-mercaptopurine	PI over 1 hour	1,000 mg/m²		40, 75	
PO 60 mg/m² 40-68 IT 12 mg² 54,68 Consolidation Frotocol mM (only BCP-ALL, SR/IR) 54,68 6-mercaptopurine PO 25 mg/m² Methotrexatee Pl over 24 hour 2,000 mg/m² 1-56 GCSF SC 5 µg/kg 8,22,36,50 Methotrexate IT 12 mg² 15,29,43,57 Protocol M (only T-ALL, SR/IR) 8,22,36,50 8,22,36,50 6-mercaptopurine PO 25 mg/m² 1-56 Methotrexate IT 12 mg² 1.56 Methotrexate IT 12 mg² 8,22,36,50 Delayed intensification PO/IV 1.5 mg/m² (max.2 1.56 Protocol llf IV mg² 8,15,22,29 L-asparaginase PI		IV SC	75 mg/m² 5 μg/kg		47-50, 54-57, 61-64, 68-71 41-46, 51-53, 58-60, 65-67, 72-74, 76-81	
IC 12 mg ^d 54,68 Consolidation 54,68 Protocol mM (only BCP-ALL, SR/IR) 54,68 6-mercaptopurine PO 25 mg/m ² Methotrexatee PI over 24 hour 2,000 mg/m ² 1-56 GCSF SC 5 µg/kg 8,22,36,50 Methotrexate IT 12 mg ^d 15,529,43,57 Protocol M (only T-ALL, SR/IR) 8,22,36,50 6 6-mercaptopurine PO 25 mg/m ² 1-56 Methotrexate IT 12 mg ^d 1.52,63,50 6-mercaptopurine PO 25 mg/m ² 1-56 Methotrexate IT 12 mg ^d 8,22,36,50 Methotrexate IT 12 mg ^d 8,22,36,50 Delayed intensification PO/IV 1.5 mg/m ² (max.2 1.56 Nethotrexate IT 12 mg ^d 8,15,22,29 L-asparaginase PI over 1 hour 10,000 IU/m ² 10 mg/m ² 8,15,22,29 Phase 2 Cyclophosphamide Cytarabine IV 75 mg/m ² 8,15,22,29	Methotrexate	PO		60 ma/m ²	40-68	
ConsolidationTring5, 60Protocol mM (only BCP-ALL, SR/IR) PO 25 mg/m^2 6-mercaptopurinePO 25 mg/m^2 MethotrexatePI over 24 hour $2,000 \text{ mg/m^2}$ 1.56 GCSFSC $5 \mu g/kg$ $8, 22, 36, 50$ MethotrexateIT 12 mg^4 $15, 29, 43, 57$ Protocol M (only T-ALL, SR/IR) $8, 22, 36, 50$ $8, 22, 36, 50$ 6-mercaptopurinePO 25 mg/m^2 $1-56$ MethotrexateIT 12 mg^4 $8, 22, 36, 50$ Delayed intensificationPO/IV 1.5 mg/m^2 (max. 2 $Protocol IIf$ Protocol IIfIVmg) $Phase 1$ PI over 1 hourDexamethasone Vincristine DoxorubicinPI over 1 hour $1,000 \text{ mg/m^2}$ 10 mg/m^2 L-asparaginasePI over 1 hour $1,000 \text{ mg/m^2}$ $8, 15, 22, 29$ Phase 2 Cyclophosphamide CytarabineIV 75 mg/m^2 $8, 15, 22, 29$ Phase 2 Cyclophosphamide CytarabinePO 60 mg/m^2 36 MethotrexateIT 12 mg^4 $43.46, 50.53$ Interim maintenance therapy $36 - 49$ $43, 50$ MethotrexatePO 20 mg/m^2g $43, 50$ 6 -mercaptopurinePO 50 mg/m^2g $43, 50$		IT	12 mgd	oo mg/m	54 68	
Output Protocol mM (only BCP-ALL, SR/IR)6-mercaptopurinePO 25 mg/m^2 MethotrexateePI over 24 hour $2,000 \text{ mg/m}^2$ 1.56 GCSFSC 5 µg/kg $8, 22, 36, 50$ MethotrexateIT 12 mg^d $15, 29, 43, 57$ Protocol M (only T-ALL, SR/IR) $8, 22, 36, 50$ $8, 22, 36, 50$ 6-mercaptopurinePO 25 mg/m^2 MethotrexateIT 12 mg^d $8, 22, 36, 50$ 6-mercaptopurinePO 25 mg/m^2 1.56 MethotrexateIT 12 mg^d $8, 22, 36, 50$ MethotrexateIT 12 mg^d $8, 22, 36, 50$ MethotrexateIT 12 mg^d $8, 22, 36, 50$ Delayed intensificationPO/IV 1.5 mg/m^2 (max. 2 1.56 Protocol IIfIV mg/m^2 $8, 15, 22, 29$ Phase 1PI over 1 hour 30 mg/m^2 10 mg/m^2 $8, 15, 22, 29$ Phase 2 Cyclophosphamide CytarabinePI over 1 hour $10,000 \text{ mg/m}^2$ $8, 15, 22, 29$ Phase 2 Cyclophosphamide CytarabineIV 75 mg/m^2 $8, 11, 15, 18$ 6-thioguaninePO 36.49 $43.46, 50.53$ MethotrexateIT 12 mg^2 43.50 MethotrexatePO 20 mg/m^2g $43, 50$ MethotrexatePO 20 mg/m^2g $43, 50$ Ge-mercaptopurinePO 50 mg/m^2g $43, 50$	Consolidation		12 mg		34, 00	
$\begin{array}{c c c c c c c c c c c c c c c c c c c $	Brotocol mM (only BCD ALL SP/ID)					
be-inercaptopurinePO25 mg/m²MethotrexateePI over 24 hour2,000 mg/m²1-56GCSFSC5 µg/kg8,22, 36, 50MethotrexateIT12 mg²8, 22, 36, 50Protocol M (only T-ALL, SR/IR)8, 22, 36, 501-56MethotrexateePI over 24 hours5,000 mg/m²8, 22, 36, 50MethotrexateIT12 mg²8, 22, 36, 50MethotrexateIT12 mg²8, 22, 36, 50MethotrexateIT12 mg²8, 22, 36, 50Delayed intensificationPO/IV1.5 mg/m² (max. 2 Ng)1-21bProtocol IIfIVmg)1-21bDexamethasone Vincristine DoxorubicinPI over 1 hour10,000 IU/m²8, 15, 22, 29L-asparaginasePI over 1 hour1,000 mg/m²8, 15, 22, 29Phase 1PI over 1 hour1,000 mg/m²8, 15, 22, 29L-asparaginasePI over 1 hour1,000 mg/m²36MethotrexateIT12 mg²36-49MethotrexateFO20 mg/m²g43, 50MethotrexatePO20 mg/m²g43, 50MethotrexatePO20 mg/m²g43, 50		DO		QE manuface?		
MethotrexatePI over 24 hour2,000 mg/m²1-56GCSFSC5 µg/kg8, 22, 36, 50MethotrexateIT12 mg³15, 29, 43, 57Protocol M (only T-ALL, SR/IR)8, 22, 36, 508, 22, 36, 506-mercaptopurinePO25 mg/m²MethotrexateIT12 mg³8, 22, 36, 50MethotrexateIT12 mg³8, 22, 36, 50MethotrexateIT12 mg³8, 22, 36, 50MethotrexateIT12 mg³8, 22, 36, 50Protocol IIfIVmg)10 mg/m²Phase 1Pl over 1 hour30 mg/m²1-21bDexamethasone Vincristine DoxorubicinPl over 1 hour10,000 IU/m²10 mg/m²L-asparaginasePl over 1 hour1,000 mg/m²8, 15, 22, 29Phase 2 Cyclophosphamide CytarabineIV75 mg/m²8, 11, 15, 186-thioguaninePO60 mg/m²36MethotrexateIT12 mg³60 mg/m²MethotrexatePO50 mg/m²g43, 50Maintenance therapyhPO50 mg/m²g43, 50	o-mercapiopulme	PU	0 000	25 mg/m-		
GCSP SC 5 µg/kg 8, 22, 36, 50 Methotrexate IT 12 mg ^d 15, 29, 43, 57 Protocol M (only T-ALL, SR/IR) 8, 22, 36, 50 8, 22, 36, 50 6-mercaptopurine PO 25 mg/m ² 1-56 Methotrexatee PI over 24 hours 5,000 mg/m ² 8, 22, 36, 50 Methotrexate IT 12 mg ^d 8, 22, 36, 50 Delayed intensification PO/IV 1.5 mg/m ² (max. 2 Protocol IIf 1/V 8, 22, 36, 50 Dexamethasone Vincristine Doxorubicin PI over 1 hour 30 mg/m ² 1-21b Dexamethasone Vincristine Doxorubicin PI over 1 hour 10,000 IU/m ² 10 mg/m ² 8, 15, 22, 29 L-asparaginase PI over 1 hour 1,0000 mg/m ² 10 mg/m ² 8, 15, 22, 29 Phase 2 Cyclophosphamide Cytarabine IV 75 mg/m ² 8, 15, 22, 29 8, 15, 22, 29 Methotrexate IT 12 mg ^d 60 mg/m ² 36 Methotrexate IT 12 mg ^d 36 43-46, 50-53 Interim maintenance therapy Methotrexate <	Methotrexatee	PI over 24 hour	2,000 mg/m ²		1-56	
Methotrexate II 12 mg ⁴ 15, 29, 43, 57 Protocol M (only T-ALL, SR/IR) 8, 22, 36, 50 8, 22, 36, 50 6-mercaptopurine PO 25 mg/m ² Methotrexatee PI over 24 hours 5,000 mg/m ² 8, 22, 36, 50 Methotrexate IT 12 mg ⁴ 8, 22, 36, 50 Delayed intensification PO/IV 1.5 mg/m ² (max. 2 8, 22, 36, 50 Protocol IIf IV mg) 1-21b Desamethasone Vincristine Doxorubicin PI over 1 hour 30 mg/m ² 1-21b L-asparaginase PI over 1 hour 10,000 IU/m ² 10 mg/m ² 8, 15, 22, 29 Phase 2 Cyclophosphamide Cytarabine IV 75 mg/m ² 8, 15, 22, 29 8, 15, 22, 29 Phase 2 Cyclophosphamide Cytarabine IV 75 mg/m ² 8, 15, 22, 29 36 6-thioguanine PO 30 mg/m ² 43-46, 50-53 36 Interim maintenance therapy 90 20 mg/m ² g 43, 50 43, 50 Methotrexate PO 20 mg/m ² g 43, 50 43, 50	GCSF	30	5 µg/kg		8, 22, 36, 50	
Protocol M (only 1-ALL, SR/IR)PO25 mg/m²6-mercaptopurinePO25 mg/m²MethotrexateePI over 24 hours5,000 mg/m²1-56MethotrexateIT12 mg²8, 22, 36, 50MethotrexateIT12 mg²8, 22, 36, 50Delayed intensificationPO/IV1.5 mg/m² (max. 2 mg)1-21bProtocol IIfIVmg)1-21bDexamethasone Vincristine DoxorubicinPI over 1 hour30 mg/m² 10,000 IU/m²10 mg/m²L-asparaginasePI over 1 hour1,000 mg/m² 8, 15, 22, 298, 15, 22, 29Phase 2 Cyclophosphamide CytarabineIV75 mg/m² 8, 11, 15, 188, 11, 15, 186-thioguaninePO 43-46, 50-5336-49MethotrexateIT12 mg² 43, 5043-46, 50-53Interim maintenance therapy Maintenance therapyhPO 20 mg/m²g 50 mg/m²g43, 50MethotrexatePO 50 mg/m²g43, 50	Methotrexate	11	12 mgº		15, 29, 43, 57	
6-mercaptopurinePO25 mg/m²MethotrexateePI over 24 hours5,000 mg/m²1-56MethotrexateIT12 mg³8, 22, 36, 50MethotrexateIT12 mg³8, 22, 36, 50Delayed intensificationPO/IV1.5 mg/m² (max. 2 IV12 mg³Protocol IIfIVmg)1-21bDexamethasone Vincristine DoxorubicinPI over 1 hour30 mg/m²10 mg/m²L-asparaginasePI over 1 hour10,000 IU/m²10 mg/m²8, 15, 22, 29L-asparaginasePI over 1 hour1,000 mg/m²3636MethotrexateIT12 mg³60 mg/m²36MethotrexateIT12 mg³60 mg/m²36MethotrexatePO20 mg/m²g43, 50MethotrexatePO20 mg/m²g43, 50MethotrexatePO20 mg/m²g43, 50Maintenance therapyhPO20 mg/m²g43, 50MethotrexatePO20 mg/m²g43, 50MethotrexatePO20 mg/m²g43, 50Maintenance therapyhPO50 mg/m²g43, 50MethotrexatePO20 mg/m²g43, 50MethotrexatePO50 mg/m²g43, 50	Protocol M (only T-ALL, SR/IR)				8, 22, 36, 50	
MethotrexateePI over 24 hours5,000 mg/m²1-56 8, 22, 36, 50MethotrexateIT12 mgd8, 22, 36, 50Delayed intensificationPO/IV1.5 mg/m² (max. 2 W mg)8, 22, 36, 50Protocol IIfIVmg)10 mg/m²Phase 1PI over 1 hour30 mg/m²1-21bDexamethasone Vincristine DoxorubicinPI over 1 hour10,000 IU/m² 10 000 IU/m²10 mg/m²L-asparaginasePI over 1 hour1,000 mg/m²8, 15, 22, 29Phase 2 Cyclophosphamide CytarabineIV75 mg/m²8, 11, 15, 186-thioguaninePO Methotrexate60 mg/m²36MethotrexateIT12 mgd60 mg/m²36MethotrexatePO20 mg/m²g43, 50MethotrexatePO50 mg/m²g43, 50Maintenance therapyhFO20 mg/m²g43, 50MethotrexatePO50 mg/m²g43, 50MethotrexatePO50 mg/m²g43, 50	6-mercaptopurine	PO		25 mg/m ²	4.50	
Notice balactionhours6,000 mig/m²6,000 mig/m²MethotrexateIT12 mgd8,22,36,50Delayed intensificationPO/IV1.5 mg/m² (max. 2 mg)7Protocol IIfIVmg)1-21bDexamethasone Vincristine DoxorubicinPI over 1 hour10,000 IU/m²10 mg/m²L-asparaginasePI over 1 hour1,000 mg/m²8, 15, 22, 29L-asparaginasePI over 1 hour1,000 mg/m²8, 15, 22, 29Phase 2 Cyclophosphamide CytarabineIV75 mg/m²8, 11, 15, 186-thioguaninePO Methotrexate3636Interim maintenance therapy3636-49MethotrexatePO20 mg/m²g43, 506-mercaptopurinePO50 mg/m²g43, 50Maintenance therapyh MethotrexatePO20 mg/m²g43, 50MethotrexatePO50 mg/m²g43, 50MethotrexatePO50 mg/m²g43, 50MethotrexatePO50 mg/m²g43, 50MethotrexatePO50 mg/m²g43, 50MethotrexatePO50 mg/m²g43, 50MethotrexatePO20 mg/m²g43, 50MethotrexatePO50 mg/m²g43, 50MethotrexatePO50 mg/m²g43, 50MethotrexatePO50 mg/m²g43, 50MethotrexatePO50 mg/m²g43, 50MethotrexatePO50 mg/m²g43, 50MethotrexatePO50 mg/m²g43, 50	Methotrexatee	PI over 24	5000mg/m^2		1-56	
MethotrexateIT12 mgd0, 22, 30, 30Delayed intensificationPO/IV1.5 mg/m² (max. 2 mg)1Protocol IIfIVmg)Phase 1PI over 1 hour30 mg/m²1-21bDexamethasone Vincristine DoxorubicinPI over 1 hour10,000 IU/m² 10,000 mg/m²10 mg/m²8, 15, 22, 29L-asparaginasePI over 1 hour1,000 mg/m² 75 mg/m²10 mg/m²8, 15, 22, 29Phase 2 Cyclophosphamide CytarabineIV75 mg/m²8, 11, 15, 186-thioguaninePO Methotrexate3636Interim maintenance therapy36-4936-496-mercaptopurinePO50 mg/m²g43, 50Maintenance therapyh MethotrexatePO20 mg/m²g43, 50		hours	0,000 mg/m		8, 22, 30, 50 8, 22, 36, 50	
Delayed intensificationPO/IV1.5 mg/m² (max. 2 mg)Protocol IIfIVmg)Phase 1PI over 1 hour30 mg/m²Dexamethasone Vincristine DoxorubicinPI over 1 hour10,000 IU/m²L-asparaginasePI over 1 hour1,000 mg/m²L-asparaginasePI over 1 hour1,000 mg/m²Base 2 Cyclophosphamide CytarabineIV75 mg/m²6-thioguaninePO60 mg/m²6-thioguaninePO36MethotrexateIT12 mg ^d MethotrexatePO36-49MethotrexatePO50 mg/m²gMaintenance therapyhPO50 mg/m²gMethotrexatePO20 mg/m²gMaintenance therapyhPO50 mg/m²gMethotrexatePO20 mg/m²gMethotrexatePO50 mg/m²g	Methotrexate	IT	12 mg ^d		0, 22, 30, 30	
Protocol IIfIVmg)Phase 1PI over 1 hour30 mg/m²1-21bDexamethasone Vincristine DoxorubicinPI over 1 hour10,000 IU/m²10 mg/m²8, 15, 22, 29L-asparaginasePI over 1 hour1,000 mg/m²8, 15, 22, 298, 15, 22, 29Phase 2 Cyclophosphamide CytarabineIV75 mg/m²8, 11, 15, 186-thioguaninePO60 mg/m²36MethotrexateIT12 mg ^d 60 mg/m²Interim maintenance therapy36-49MethotrexatePO20 mg/m²gMaintenance therapyhFO20 mg/m²gMethotrexatePO50 mg/m²gMaintenance therapyhFO20 mg/m²gMethotrexatePO50 mg/m²gMethotrexatePO20 mg/m²gMethotrexatePO50 mg/m²gMethotrexatePO50 mg/m²g	Delayed intensification	PO/IV	1.5 mg/m² (max. 2			
Phase 1Pl over 1 hour30 mg/m²1-21bDexamethasone Vincristine DoxorubicinPl over 1 hour10,000 IU/m²10 mg/m²8, 15, 22, 29L-asparaginasePl over 1 hour1,000 mg/m²8, 15, 22, 298, 15, 22, 29Phase 2 Cyclophosphamide CytarabineIV75 mg/m²8, 11, 15, 186-thioguaninePO60 mg/m²36MethotrexateIT12 mg²60 mg/m²Interim maintenance therapy36-49MethotrexatePO20 mg/m²gMaintenance therapyhFO20 mg/m²gMethotrexatePO50 mg/m²gMethotrexatePO20 mg/m²gMethotrexatePO50 mg/m²gMethotrexatePO20 mg/m²gMethotrexatePO50 mg/m²gMethotrexatePO50 mg/m²gMethotrexatePO50 mg/m²gMethotrexatePO50 mg/m²g	Protocol IIf	IV	mg)			
Dexametrasone vincisine DoxorubicinPI over 1 hour10,000 10/m²10 mg/m²8, 15, 22, 29L-asparaginasePI over 1 hour1,000 mg/m²8, 15, 22, 29Phase 2 Cyclophosphamide CytarabineIV75 mg/m²8, 11, 15, 186-thioguaninePO60 mg/m²36MethotrexateIT12 mg²60 mg/m²Interim maintenance therapy36-49MethotrexatePO20 mg/m²gMaintenance therapyhFO50 mg/m²gMethotrexatePO20 mg/m²gMaintenance therapyhFO20 mg/m²gMethotrexatePO50 mg/m²gMethotrexatePO20 mg/m²gMethotrexatePO50 mg/m²g	Phase 1	PI over 1 hour	30 mg/m ²		1-21b	
L-asparaginaseProver 1 nour1,000 mg/m²8, 15, 22, 29Phase 2 Cyclophosphamide CytarabineIV75 mg/m²8, 11, 15, 186-thioguaninePO60 mg/m²36MethotrexateIT12 mg²60 mg/m²Interim maintenance therapy36-4936-49MethotrexatePO20 mg/m²g43, 506-mercaptopurinePO50 mg/m²g43, 50Maintenance therapyhMethotrexatePO20 mg/m²gMethotrexatePO50 mg/m²g43, 50		Plover 1 nour	10,000 IU/m ²	10 mg/m ²	8, 15, 22, 29	
Phase 2 Cyclophosphamide CytatabiliteIVPS mg/m²8, 11, 15, 186-thioguaninePO60 mg/m²36MethotrexateIT12 mg³60 mg/m²Interim maintenance therapy36-49MethotrexatePO20 mg/m²g6-mercaptopurinePO50 mg/m²gMaintenance therapyhMethotrexatePOMethotrexatePO20 mg/m²gMethotrexatePO20 mg/m²gMethotrexatePO20 mg/m²gMethotrexatePO50 mg/m²g6-mercaptopurinePO50 mg/m²g	L-asparaginase		75 mg/m ²	-	8, 15, 22, 29	
MethotrexateIT12 mgd60 mg/m236MethotrexateIT12 mgd43-46, 50-53Interim maintenance therapy36-49MethotrexatePO20 mg/m2g43, 506-mercaptopurinePO50 mg/m2gMaintenance therapyhMethotrexatePO20 mg/m2gMethotrexatePO20 mg/m2g6-mercaptopurinePO20 mg/m2g6-mercaptopurinePO50 mg/m2g	6-thioguanine	PO	75 mg/m		8, 11, 15, 18	
Interim maintenance therapy43-40, 50-53MethotrexatePO20 mg/m²g6-mercaptopurinePO50 mg/m²gMaintenance therapyhMethotrexatePO020 mg/m²g20 mg/m²g6-mercaptopurinePO20 mg/m²g6-mercaptopurinePO50 mg/m²g	Methotrexate	IT	12 ma ^d	60 mg/m ²	36	
Methotrexate PO 20 mg/m²g 43, 50 6-mercaptopurine PO 50 mg/m²g Maintenance therapyh Methotrexate PO Methotrexate PO 20 mg/m²g 6-mercaptopurine PO 50 mg/m²g	Interim maintenance therapy		5		43-40, 50-53	
6-mercaptopurine PO 50 mg/m²g Maintenance therapyh PO 20 mg/m²g Methotrexate PO 20 mg/m²g 6-mercaptopurine PO 50 mg/m²g	Methotrexate	PO	20 ma/m²a		43 50	
Maintenance therapyh PO 20 mg/m²g Methotrexate PO 50 mg/m²g 6-mercaptopurine PO 50 mg/m²g	6-mercaptopurine	PO	50 mg/m ² g		10, 00	
Methotrexate PO 20 mg/m²g 6-mercaptopurine PO 50 mg/m²g	Maintenance therapyh		5 0			
6-mercaptopurine PO 50 mg/m²g	Methotrexate	PO	20 mg/m ² g			
	6-mercaptopurine	PO	50 mg/m ² g			

over 23.5 hours. Leucovorin rescue was given at hours 42, 48, and 54 (15 mg/m² each). Increased leucovorin doses were given if methotrexate levels at hour 42 or later were >1.0 μ mol/L. If methotrexate level at hour 54 was >0.25 μ mol/L, rescue was continued at 6 hour intervals until methotrexate levels were less than 0.25 μ mol/L. Protocol II was given once in arms SR and IR as the only delayed intensification element, twice in arm HR with one 4-week interim maintenance therapy in between. Dose was adjusted according to WBC (target, 2,000 to 3,000/ μ L). Maintenance therapy started 2 weeks after the end of intensive therapy and was given until 104 weeks from diagnosis.

In goup A, GCSF was administered in these days, 5 μ g/kg/s.c./ daily: 41-46, 51-53, 58-60, 65-67, 72-74 and 76-81 during phase 2 of induction; 15, 29, 43 and 57 during consolidation; 9-14, 16-21, 23-28, 30-35, 37-42, 47-49 and 54-56.

Patients in group B received G-CSF only during severe neutropenia or febrile neutropenia as 5 µg/kg daily until the Absolute Neutrophil Count (ANC) was greater than 500/µl. In both groups, requirements for beginning of the second phase of induction were good general status, no severe infection, creatinine level within normal range for age, and recovering blood counts with the following parameters at least: WBC \geq 2,000/ μ L, granulocytes \geq 500/ μ L and platelets \geq 50,000/ μ L. In addition, the minimum requirements to begin a cytarabine (ARA-C) block were: WBC \geq 1500/µL and platelets \geq 30,000/ µL. As far as possible, a run ARA-C block should not be interrupted. However, should an ARA-C block be postponed or interrupted, then 6-Mercaptopurine (MP) also must be withheld for the same period of time. Also, blocks therapy (as mentioned in the IC-BFM 2002) was not used for high risk patients in both groups.

Then, the demographic data and the risk group defined according to the ALL IC-BFM 2002 protocol were extracted for each patient.

Data analysis

Patients' information was entered into SPSS v23.0. Descriptive data were analyzed by descriptive tests. The Kaplan-Meier test was used to determine Event-Free Survival (EFS). The Log-Rank method was employed to measure the survival rate and a P-value less than 0.05 was considered significant. Based on the median follow-up months (about 112 months), the estimated 10-years EFS values were determined for patients.

Ethical considerations

Patient information was only available to the executor and the name of the patient remained confidential. Research team members were aware of the details of Helsinki statement about ethic principles in medical research and were strictly committed to follow them in this research study. This project was approved at the Ethics Committee of the Iran University of Medical Sciences.

Results

There were a total of 63 patients included in the study. Thirtytwo patients were in group A (18 boys and 14 girls) and 31 patients were in group B (11 boys and 20 girls). There were more boys in Group A, but the difference was not statistically significant (P=0.08 with Odds ratio=2.33 (0.84-6.44)). There was no statistically significant difference between the two groups in terms of mean age at diagnosis and initial WBC [Table 2].

The number of high-risk patients (according to IC-BFM2002 criteria for high-risk group) in group A was higher, but this difference was not statistically significant [Figure 1].

The number of patients over the age of 10 at the time of diagnosis was equal in both groups. The recurrence rate in patients in group B was about seven times the recurrence rate in patients in group A, and the difference was statistically significant [Figure 2].

In group A, no patients developed early relapse (recurrence in the first 18 months of diagnosis), while nearly half of relapses in group B were early relapse and the rest were late relapse (recurrence after 18 months of diagnosis). This difference was not statistically significant [Figure 3].

The highest recurrence rate was in bone marrow, which occurred in patients in group B [Table 3].



Figure 1: Comparison between two groups for distribution of patients with different risk groups.

Table 2: Means comparison between two groups.										
	Groups	Ν	Mean	Std. Deviation	Std. error mean	P value				
age at diagnosis (mo)	А	32	63.28	45.821	8.100					
	В	31	65.47	41.355	7.428	0.84				
duration of follow-up (mo)	А	32	113.81	23.788	4.205					
	В	31	97.45	34.304	6.161	0.03				
Initial WBC	А	32	11906.67	16885.189	3082.800					
	В	31	21713.33	30742.902	5612.860	0.13				

Annals of Medical and Health Sciences Research | Volume 11 | Issue 3 | March 2021



Figure 2: Comparison between two groups for outcome.



Figure 3: Comparison between two groups for relapse time.







Figure 5: Event-free survival analysis of both groups.

The 5-yr EFS rate of all patients under study was $88.90 \pm 8.00\%$ (95% CI) [Figure 4].

Female patients had better EFS than male patients, with a 5-year EFS rate of 94.10 \pm 8.00% (95% CI) for girls and 82.80 \pm 14.00% for boys. However, this difference was not statistically significant. The 5-yr EFS rate was 96.90% \pm 6.20% (95% CI) for patients in group A and 80.60 \pm 14.20% (95% CI) for patients in group B, and this difference was statistically significant [Figure 5].

Discussion

Granulocyte colony-stimulating factors (G-CSF) can increase the number of neutrophils in healthy and sick people without complications. For many years, the use of G-CSF during chemotherapy has been discussed in patients with ALL, and there have been differences in research circles and groups around the world. ^[7,17] Initially, the drug was used to shorten the neutropenia caused by chemotherapy, especially in patients undergoing bone marrow transplantation. The American Society of Clinical Oncology provided a guideline for using G-CSF in 1994. G-CSF is used in cases of reducing febrile neutropenia in patients undergoing chemotherapy when the expectation is more than 40%, preventing the reduction of drug dose in the next cycle of chemotherapy, which is in cases where febrile neutropenia is proven, for the mobilization of peripheral blood progenitor cells from the bone marrow, and in the chemotherapy for solid tumors. However, its use was not recommended in patients with Acute Myeloid Leukemia (AML).[8] Through the use of a metaanalysis of randomized clinical trials, Wittman et al. examined the effect of prophylactic use of GCSF in reducing the incidence of febrile neutropenia in children undergoing chemotherapy. The authors observed a significant decrease in the frequency of febrile neutropenia, the duration of severe neutropenia and the patient's hospitalization, as well as the use of antibiotics. ^[17] On the other hand, Heath et al. conducted a study in 2003 in children with ALL. In their study, the children's cancer group, children with high-risk ALL [Patients were between 1 and 21 years old and untreated and had initial WBC counts> 50×10^{9} /L, hemoglobin 10 g/dL, or T-cell ALL and massive lymphadenopathy (>3 cm), massive splenomegaly (below umbilicus), or a large mediastinal mass (more than a third of maximal transthoracic diameter)] were treated with the NY-1 or NY-2 protocol using Prophylactic G-CSF. They concluded that the only parameter that improved with Prophylactic G-CSF was the moderate time for severe neutropenia to resolve and in other cases, there was not much difference between the case and control groups.^[18] In a study by the UICC EML REVIEW in 2014, it was found that when G-CSF was given to children during the first few days of initial induction or in the first course of chemotherapy (in post-remission), it increased secondary AML/Myelodysplastic leukemia (MDS) despite reducing neutropenia duration.^[7]

The BFM chemotherapy regimen, one of the world's oldest and most reputable chemotherapy regimens for children with ALL, has dramatically increased survival rate over the past three decades. In a study of 5060 children with ALL treated with the ALL IC-BFM 2002 chemotherapy regimen, Stary and colleagues found that event-free survival and overall survival were 74% and 82%, respectively. However, these values were 81% and 90% for standard-risk patients, 75% and 83% for intermediate-risk patients, and 55% and 62% for high-risk patients, respectively. In this study, Prophylactic G-CSF was not used, and its use as prophylaxis is prohibited by almost all of the world's leading pediatric oncology treatment groups. ^[19] Other smaller studies have shown an improvement in the prognosis of children treated with the ALL IC-BFM 2002. [20,21] However, other studies have shown an improvement in the prognosis of this group of patients using Prophylactic G-CSF during chemotherapy., In a multi-centric randomized clinical trial, Holowiecki and colleagues (in 2002), examined the effect of G-CSF prescribed in time-sequenced setting during the induction and consolidation phase on 33 adults with ALL and observed a significant improvement in patients' prognosis. [22] In addition, the results of five randomized trials by EWALL published by Giebel et al. showed an improvement in leukemiafree survival following the use of Prophylactic G-CSF during the remission and induction phase for adults with ALL. [23]

There are other important findings of the study conducted, worthy of discussion, Shi, Guang Ye, et al. demonstrated that preventive use of G-CSF for febrile neutropenia improved prognosis in adults with all. [24] Our study was conducted in two groups, and prognosis of patients who received prophylactic G-CSF prescribed in time-sequenced setting during the phase 2 of induction and the protocol mM and reinduction phase with a group who received it only during severe neutropenia (ANC <500/ul) was compared. The significant increase in children's survival in the first group was very interesting, especially since the recurrence rate in the first group was much lower than in the control group. This finding is even more important when considering the duration of the study, and the hypothesis that the use of prophylactic G-CSF, especially prescribed in a timesequenced setting, not only increases patient survival but also has no effect on increasing secondary leukemia/MDS. However, given the sample size of our study and other studies, a more comprehensive study with a larger sample size and a randomized multicenter study could help confirm this finding by adding to the body of evidence.

Conclusion

The use of G-CSF in treating children with ALL in the timesequenced setting is not well understood. This study has helped to understand G-CSF therapy further by comparing two groups undergoing chemotherapy using different protocols. In this study, it was deduced that prophylactic G-CSF prescribed in a time-sequenced setting not only has no effect on increasing the incidence of secondary leukemia in children with ALL but in addition to improving their prognosis, it reduces the recurrence rate in this group of patients. Future researchers and clincians would be well-guided to build upon these findings and those of similar studies, through a study on a large scale. Ultimately it is hoped that these efforts may be lead to better treatment outcomes for pediatric patients with ALL.

Competing Interests

The authors indicate no potential conflicts of interest.

Acknowledgements

We are deeply indebted to Professor Nojomi for his statistical work conducted skillfully. We are also grateful to staff of the Oncology Department of the Ali Asghar Hospital for their assistance in planning and performing this study.

References

- 1. Aapro MS, Bohlius J, Cameron DA, Dal Lago L, Donnelly JP, Kearney N, et al. 2010 update of EORTC guidelines for the use of granulocyte-colony stimulating factor to reduce the incidence of chemotherapyinduced febrile neutropenia in adult patients with lymphoproliferative disorders and solid tumours. Eur J Cancer. 2011;47:8-32.
- Smith TJ, Khatcheressian J, Lyman GH, Ozer H, Armitage JO, Balducci L, et al. 2006 update of recommendations for the use of white blood cell growth factors: an evidence-based clinical practice guideline. J Clin Oncol. 2006;24:3187-205.
- Lyman GH, Kuderer NM, Djulbegovic B. Prophylactic granulocyte colony-stimulating factor in patients receiving dose-intensive cancer chemotherapy: a meta-analysis. Am J Med 2002;112:406-411.
- 4. Bohlius J, Herbst C, Reiser M, Schwarzer G, Engert A. Granulopoiesis-stimulating factors to prevent adverse effects in the treatment of malignant lymphoma (Review). Cochrane Database Syst Rev. 2008;4:CD003189.
- Kuderer NM, Dale DC, Crawford J, Lyman GH. Impact of primary prophylaxis with granulocyte colony-stimulating factor on febrile neutropenia and mortality in adult cancer patients receiving chemotherapy: a systematic review. J Clin Oncol. 2007;25:3158-167.
- 6. Von Minckwitz G, Schwenkglenks M, Skacel T, Lyman GH, Pousa AL, Bacon P, et al. Febrile neutropenia and related omplications in breast cancer patients receiving pegfilgrastim primary prophylaxis versus current practice neutropenia management: results from an integrated analysis. Eur J Cancer. 2009;45:608-617.

- G-CSF SUPPLEMENT; Union for International Cancer Control, 2014 Review of Cancer Medicines on WHO List of Essential Medicines, UICC EML Review 2014.
- 8. Network NCC. NCCN® clinical practice guidelines in oncology: Myeloid growth factors, version 1.2016. Fort Washington, PA: National Comprehensive Cancer Network.
- Stary J, Zimmermann M, Campbell M, Castillo L, Dibar E, Donska S, et al. Intensive chemotherapy for childhood acute lymphoblastic leukemia: Results of the randomized intercontinental trial ALL IC-BFM 2002. J Clin Oncol. 2013;32:174-185.
- 10. Larson RA, Dodge RK, Linker CA, Stone RM, Powell BL, Lee EJ, et al. A randomized controlled trial of filgrastim during remission induction and consolidation chemotherapy for adults with acute lymphoblastic leukemia: CALGB study 9111. Blood 1998;92:1556-1564.
- Ottmann OG, Hoelzer D, Gracien E, Ganser A, Kelly K, Reutzel R, et al. Concomitant granulocyte colonystimulating factor and induction chemoradiotherapy in adult acute lymphoblastic leukemia: a randomized phase III trial. Blood 1995;86:444-450.
- 12. Geissler K, Koller E, Hubmann E, Niederwieser D, Hinterberger W, Geissler D, et al. Granulocyte colonystimulating factor as an adjunct to induction chemotherapy for adult acute lymphoblastic leukemia a randomized phase-III study. Blood 1997;90:590-596.
- 13. Hołowiecki J, Giebel S, Krzemień S, Krawczyk-Kuliś M, Jagoda K, Kopera M, et al. G-CSF administered in time-sequenced setting during remission induction and consolidation therapy of adult acute lymphoblastic leukemia has beneficial influence on early recovery and possibly improves long-term outcome: a randomized multicenter study. Leuk Lymphoma. 2002;43:315-325.
- 14. Thomas X, Boiron JM, Huguet F, Reman O, Sutton L, Turlure P, et al. Efficacy of granulocyte and granulocytemacrophage colony-stimulating factors in the induction treatment of adult acute lymphoblastic leukemia: a multicenter randomized study. Hematol J. 2004;5:384-394.
- 15. Hallbook H, Bjorkholm M, Hagglund H, Smedmyr B. Swedish Adult ALL Group. Does granulocyte colonystimulating factor improve long-term outcome in adult acute lymphoblastic leukemia? Leuk Lymphoma 2009;50:1872-1874.
- 16. American Society of Clinical Oncology Recommendations for the Use of Hematopoietic Colony-Stimulating Factors: Evidence-Based, Clinical Practice Guidelines; Journal of

Clinical Oncology, Vol 12, No 11 (November), 1994: pp 2471-2508.

- 17. Wittman B, Horan J, Lyman GH. Prophylactic colonystimulating factors in children receiving myelosuppressive chemotherapy: a meta-analysis of randomized controlled trials. Cancer Treat Rev. 2006;32:289-303.
- 18. Heath JA, Steinherz PG, Altman A, Sather H, Jhanwar S, Halpern S, et al. Human Granulocyte Colony-Stimulating Factor in Children With High-Risk Acute Lymphoblastic Leukemia: A Children's Cancer Group Study. J Clin Oncol. 2003;21:1612-1617.
- 19. Volejnikova J, Jarosova M, Pospisilova D, Novak Z, Vrbkova J, Hajduch M, et al. Treatment and prognosis of childhood acute lymphoblastic leukemia on protocols ALL-BFM 90, 95 and ALL IC-BFM 2002: a retrospective singlecenter study from Olomouc, Czech Republic. Neoplasma. 2016;63:456-461.
- 20. Zając O, Derwich K, Stefankiewicz K, Wachowiak J. Comparison of treatment results in children with non-high risk acute lymphoblastic leukaemia treated according to ALL-BFM 90 and ALL-IC BFM 2002 regimens – single centre preliminary experience. Rep Pract Oncol Radiother, 2007;12:283-288.
- 21. González OA, Arencibia NA, Machín GS, Menéndez VA, Gutiérrez DA, Nordet CI, et al. ALLIC-BFM 2002 protocol in the Institute of Hematology and Inmunology: ten years of experience. Rev Cubana Hematol Inmunol Hemoter 2016;32.
- 22. Hołowiecki J, Giebel S, Krzemień S, Krawczyk-Kuliś M, Jagoda K, Kopera M, et al. G-CSF Administered in Time-sequenced Setting During Remission Induction and Consolidation Therapy of Adult Acute Lymphoblastic Leukemia has Beneficial Influence on Early Recovery and Possibly Improves Long-term Outcome: A Randomized Multicenter Study. Leuk Lymphoma. 2002;43:315-325.
- 23. Giebel S, Thomas X, Hallbook H, Geissler K, Boiron JM, Huguet F, et al. The prophylactic use of granulocyte-colony stimulating factor during remission induction is associated with increased leukaemia-free survival of adults with acute lymphoblastic leukaemia: A joint analysis of five randomised trials on behalf of the EWALL. Eur J Cancer. 2012;48:360-367.
- 24. Ye SG, Ding YI, Li L, Yang M, Zhang WJ, Liang AB. Colony-stimulating factors for chemotherapy-related febrile neutropenia are associated with improved prognosis in adult acute lymphoblastic leukemia. Mol Clin Oncol. 2015;3:730-736.